TUV Rheinland Nederland B.V.

Return address: P.O. Box 2220, 6802 CE ARNHEM, The Netherlands

Unifloor Underlay Systems
Att. Mr. F. Vousten
Amnsbergstraat 4

7418 EZ DEVENTER
The Netherlands

Testreport

Project number: 89210247
Report number: 89210247.01br

Received:

A floor covering combination (underlay system, glue and floorcovering), marked as:
“Jumpax Prefab, Jumpax Nature with 4 mm CocoFloor”;

TUV-reference: MT16-117021.16

Sampling procedure:

The samples are selected by the applicant. The test house has had no influence on the

sampling procedure.

The samples have been received on 15/12/2016.

Order:

Classification of burning behaviour according to EN 13501-1:2007+ A1:2009.

Test methods: Ignitability of products subjected to direct impingement of flame (ISO
11925-2:2010/C1:2011) and determination of the burning behaviour using a radiant

heat source (ISO 9239-1:2010)

Results:
See page three and four.

Appendix:
See page five up to and including ten.
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Jumpax Prefab, Jumpax Nature
with 4 mm CocoFloor

Appendix
| : Flooring Radiant Panel Single
Specimen Report - 6 pages

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,
dated November 17th 2010.
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Date

03/02/2017
PRODUCT IDENTIFICATION Proi

roject number

89210247
Applicant : Unifloor Underlay Systems
Name - Jumpax Prefab, Jumpax Nature with 4 mm  Report number

CocoFloor * 89210247.01br

Tested in combination with : Prefab Tapis 10mm* Article
Production direction : No production direction applicable* Jumpax Prefab, Jumpax Nature

with 4 mm CocoFloor
Total thickness (mm) 1 30.8%* Page
Total mass (gr/m?) : 15865%* 2/10
Density (kg/m?) s 514%%

* Applicant’s declaration
** Determination by the test house after conditioning to constant mass is achieved.

Figure 1, Picture of the received sample




TEST RESULTS

Ignitability of products subjected to direct impingement of flame

Method EN ISO 11925-2 :2010/C1:2011

Date of testing
Conditioning time, climate
Description of substrate

: 03/01/2017
: > 7 days, 2342 °C and 50+5 %
: Fibre cement board, 8+2 mm, 18004200 kg/m?
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Article
Jumpax Prefab, Jumpax Nature
with 4 mm CocoFloor

conforming to EN 13238. 3P/a1%e

Flame application : Surface.

Flame application time : 15 seconds.

Orientation;

Total burning time' 15 15 15

Flame tip reaches 150 mm (s) No No No

Extent of damaged area, length (mm) | 50 50 50

Extent of damaged area, width (mm) 12 10 10

Material melts (yes/no) Yes | Yes | Yes

Shrinks away? (yes/no) No | No | No

Glowing’(sec) No | No [ No

Flaming debris (yes/no) No No No

Ignition of filter paper (yes/no) No No No

! Inclusive a flame application time of 15 or 30 seconds with surface or edge impingement

2 Shrinks away from flame without being ignited

3 The time at which it occurs and its duration

Determination of the burning behaviour using a radiant heat source

Method EN ISO 9239-1:2010

Date of testing : 09/01/2017 and 11/01/2017

Conditioning time, climate  : > 7 days, 2342 °C and 50+5 %

Description of substrate : Fibre cement board, 8+2 mm, 1800+200 kg/m?
conforming to EN 13238.

Sampling procedure : By contractor.

Description of cleaning used : None.

Fixing method . None, sample is tested loose laid on the substrate.

;l:eszimen Flame spread CRF ;‘:f:rl:u{altgig; Smoke production

(cm) (kW/m?) %) (%.min)

1 31.0 7.5 3.1 12

2 38.0 6.0 3.0 9

3 39.0 5.7 1.5 7

Mean 36.0 6.4 2.5 9

Note: according the manufacturers declaration there is no production direction applicable, therefore

three samples are sufficient for classification.
Specimen 1, 2, and 3: No flashing, transitory- or sustained flaming are observed.
Specimen 1, 2, and 3: Extinguished manually after the end of the test duration
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CONCLUSION

Project number
89210247
According to EN 13501-1:2007+ A1:2009 the tested sample of the aforementioned

quality “Jumpax Prefab, Jumpax Nature with 4 mm CocoFloor”, in relationto  Report number
its reaction to fire behaviour is classified: Cj. 89210247.01br
The additional classification in relation to smoke production is: s1. Article

Jumpax Prefab, Jumpax Nature
with 4 mm CocoFloor

The aforementioned quality meets the requirement of reaction to fire classification:
Ca—sl Page
4/10

The classification is valid for the following end use applications:
- End use substrates of classes Al and A2-s1,d0.
- Any way of fixation, glued down or loose laid.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are
not intended to be the sole criterion for assessing the potential fire hazard of the
product in use. The method might not be suitable if the product is exposed to much
larger flames or heat radiant sources.

The validity of this report will expire directly after alterations or modifications of the
examined product (combination)(s) and/or the criteria. This report shall not be
reproduced, except in full, without the written approval of the testing laboratory.
This document does not represent type approval or certification of the product.

Author: Review:
Mr. M.A. van de Vlekkert Mr. J. de Wol

/el

All rights reserved.

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
pholoprin, microfilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V. The results are based upon the samples received and have not to be representative for the
total production. TUV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B.V., the rights and
obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUV Rheinland Nederiand B.V. and/or the relevant agreement concluded between the
contracting parties.

© 2010 TUV Rheinland Nederland B.V.
(End of report)



Ilooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Diate of test

Specimen description
Test name
File namc
Test munber in senes

I1lax calshration file name

Thickness ()
Density (kg/m't

Test duration
Substrate used?
Substrate
Fixing method

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Bezeit prdired wolk e Tire Tessting, Te sy TR Sud softacne

CENISQ 9239122010

TV Rheindand Nederland B.V
L RO21G247 Uniflowe

Jan. 9 2017

S MTI6-117021.16 Jumpax Prefub ¢ Jumpux Nature
- # sample 1

IAERPEILLS 003008V
53

CHFRPSOFTZ 9ACALIRFLX1AH 605V

30.8
T

230 minutes (1200 53
Yes
Calcium silicate

- None (loose laid)
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Conditivned? s Yes

Conditioning temp. (*Cj) 23

Conditivning RH (%} E-1)

Test Results

Time to ignilion : 2 minues 4 seconds (124 )
Time 1o flameout 30 mamates {1800 5)

Extent of bumning (m) D31

Critica! flux at extinguishment (KW/m’) CTA9

HF-10 {(XWim") ORI

HEF-20 {kW/m?) )

HF-30 (kW) ;749

Flame spread at 10 minutes {mm} 150

Flame spread at 20 minutes {mmn} 3 24tk

Flamne spread at 30 minutes {nmn) (310

Peak light agtenustion (%} 1 300

Yime to peak light attenvation : 3% minutes 37 seconds {1797 8)
Total bntegrated smoke (%.min) T 1252

Potential classification : C(f)

Smaoke production classification : 81

These reatlis welaic only ta fie behavisur of the spessmens i the peoduct ander e paticolor eonditeens of the test; they
arv tat inledod L be ke sofe cnbenea fre avaestte e podential e azard of the praduct in vae
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Beparr prutaced widl the Fire Tostng Technarbogy FRPSaf: sobiware

100
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60

1]

20

Transmission/Attenuation (%)

Test name : # sample 1
File name

[41]
[R44)
160
20
260
30
A6l
450
4641

Comments

Specimen was extingeishied manully after end of test.

Thase resills elate omly do s el v of the specainens of the produst utsder the paricular cosdhitions of the e They

Smoke Graph

15-
Time {min)

VIRFRPENLESS I TOI0030.CSY

20
A8%
651

L
1030
1359

1.1
10,5
10,0
D4
Rt
73
f
53
44

Rake Resulis

Posttion (bwn} Time (3F Flux (kWiw®) Osb (MIm®)  Position {mmy Time () Flux (kW) Qsh {IMEny)

354
5095
6810
THO
H.663
111372

L3 [
500
610
l1d
710
760
B0
BAD
910

20

25

3T
34
2.4
22
13
1.4
14
1.2
11

are wot intended 12 be the sole critesion fug iwsessing te poteizia! fice bazad of the product in wse,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repor predacsd with fhie Fire Testing To:boolg s FRPS2 safteare

Flooring Radiant Panel Single Specimen Report

Standard
Labaratory
Spunsuer
Date ol lest

Specimen deseription
Test name
File name
Test number in series

Flux calibration file name

Thickness (mm}
Density (kp/my

Test ducation
Substrate used?

tENISO 8239- 122080

S0V Rheankand Nederland BV,
+ 89210247 Unifloor

s Jan, 09 2007

MT1e-117021 16 Jurmpax Prefab / Jumpax Natare

< sample 2
T DAFRPFILESTI TONZLCSY

23

CCPFRPSOFT2Z9AWCALIBFLX 1O A.C8V

D308
1514

30 minutes (18430 3)
*Yes

Substrate + Catclom silicare

Fixing method None {loose laid)

Conditiened? Yes

Conditioning o, (°07) 23

Conditioning RIT (%) 50

Test Rexults

Time to igwition 2 minutes 94 seconds {124 5)
Time to flameput 230 inutes (1800 5)
Eslent of burning {inm) D380

Critical flux al extinguishnment (kW:m?) 1 5.95

HE-16 (kW) DD

HF-20 {(kW/m™) C7.49

FIF-30 (kWimr) 1 5.95

Flame spread at D} minwtes (i) 2150

Flame spread at 20 minates (mm) 1310

Flame spread at 38 minvies (rom) 1380

Peak light attenuation (%) 299

Time to pesk light atteruation 28 minutes 15 seconds (1695 8)
‘Total integrated smoke (%a.min) D878

Potential classification )

Srroke production classification tsl

Tliese results relute waly to the behuveour of the specimens of the peoducs wnder Phe patticalar vondisons of the sy,

g vio) {neeeded to be the sole crterion for asseusing the porontial fire hazacd of the product inuse,

9

PRt
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Ropsnt prrsiced wor=1he Fire Testing §echnobayy FRPSat sotlware

100
. 8D
z
=
Qo
= 60
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=
E
4
% %
o
@
k.
E 20
o
g
[
1]

Test namc
File name

Posion (muny Tare €53 Flox (kW) Qsb (M) Position {mand Tine ¢5) Flux (kWrm?) Qsh {MIim?y

2]
LRI
16
214
2640
30
160
410
460

Comments

Specimen was extinguished manually after end of test.

Tiese resalts relate only o the ehayiour of Fig spevimens oF the prodiact ussz the pamadar conditions of e eeat, they

: 4 sample 2

Smoke Graph

¢ DAFRPEULES I TIDG3.CSY

M3
458
677
B34
1063
1203
1669

nl
10.5
10,
.4
84
.8
G4
33
44

10 15

Time {min}

Rake Results
3759 10
4301 560
6270 610
[0
710
760
10627 819
- 880
910

20 25

are tot incended 10 be the sole reiterion T assessing the patential lire hsnd of the prdest 9 e,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Tepat prodlessd wilh e Fog bosbag Tichuiase FRE3E solfwase

Flooring Radiant Panel Single Specimen Report

Stundand
Laboratery
Spoaser
Date of test

Specimen deseription
Test numwe
File name
Test mumber i serics

Flux calibratson file pame

Thicksess {rmm)
Density tke'm®)

Test duration

Substrate used?
Substrate

Fixing method
Conditibned?
Conditioning temip, ("Ch
Conditioning RH (%)

Test Resulis

Time 10 1ignition
Time 1o Nameout
Extent of buming {mm)

EN IS0 $239- 122040

- TOW Rhwinland Nederland B.Y,
CRU210247 Unifloor
Ddan, 11 2017

SMTI6-117T021.16 hampax Prefub { Junpax Natare
¢ # sample 3
FDAFRPFILE S TN C8Y

SADFRPSOFT2Y9ACALIBFLX 601008V

: 38
C 514

- 30 minutes {1800 5)
tYos

 Calcium silicate

: None (loose Raid)
Yes

.23

: 50

1 2 mnutes (3 secords {123 8)
2 30 minuies (1800 5)
3 3)

Critival flux at extinguistnnent (KW:m®) 1574

HE-10 (kW:m?) r 1034
HF-20 (kW/m?} r7.86
HIE-30 (kWim®) S
Flame spread at 10 minutes (emm) 2120
Flame apread at 20 minutes (mm) L 390
Flame spread at 30 mitutes (o) 390
Peak light strenuation (95) 2146
Tine to peak light attlenuation * 12 minades 05 seeonds (723 )
Total integrated smoke {¥4.1min) LR
Potentiad classification AT
Smoke production classification 5l

These resalts relice only b tbe belaview of e speeimens of the produnt under (e partiaer cambitions of tiue est, they

are net iatersdod o e the sl crterwns Tos assessicg e potentin] fise basand of the produzt n use

poge 1
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Project number

89210247
Hepoet praduzal withtbs Fuus Taiing Techwalopy FRESOR saftear: uge 1
Report number
smoke Graph 89210247.01br
100

Article
Jumpax Prefab, Jumpax Nature

80 with 4 mm CocoFloor
60 Page
10/10

Transmission/Attenuation {%)
) s
=] L~

1] 5 10 16 20 25 30
Time {min}

Test mme | #sample 3
File pame : DAFRPFILESHI7O10022 CSY

Rake Results
Pasition {aum) Tuve(s) Flus (kW) Qsb iMI®R) Pusition {mra) Time (sh Fhax (KWenrtp {sb (Nlaw?)
63 32 1.1 3% L0 a7
10 512 105 5367 SG6ib - 3l -
160 724 104 7200 (a1 - 28
210 o1 9.4 B A6 HEG 2.2
piiel 1063 LR 8947 T - Y
230 1353 T8 11127 Thlk 1.6
Al 1542 fd 2818 &I 1.4
410 A3 - RGO 1.2
460 44 - R 14 i1

LCumments

Specimen was extinguished manually ufler end of test,

Tiase tesults relane only wthe behaviour of the specimens ol the proe) wdea e particad conitieas of the test, ey
g o intended oo be the sele eviterion for wssessing the potensiod lire havard of e produet in nse



